Contents of Carton

2

Before beginning installation, remove all parts from the carton to make sure everything is present. Carton

contents are listed below. Hardware part numbers are shown in parentheses.

QTY DESCRIPTION
1) Universal Bumper Assembly
2 Screw, 5-16-18 x 0.750

)

) Quick Release Pin, .50 dia. x .50 Ig.
) Flange Lock Nut, 5/16-18

) Bumper Cap

) Shoulder Screw, 5/16-18 .437 x .268
) Shoulder Bolt, 3/8-16 .496 x .336

) Lock Nut, 3/8-16

PART NO.
683-04219A)
710-1260A)
714-04061)
712-3004A)
731-05674)
738-0296)
738-0143)
712-3000)

—~ e~ o~ o~ o~ o~ e~ o~

CONTENTS OF HARDWARE PACK

This Bumper kit is shipped with a hardware pack enclosed. This hardware pack may contain extra parts for installation on a different
rider from which you have. Please check your hardware pack against the illustration below in accordance with your model of rider as

determined in this manual.

N

/Hardware for all 100, 600, 800 and 900 tractors Hardware for all 700 tractors Model Year 2006 & Prior R
and Model Year 2007 & Newer 700 tractors
P
(O
C>SA
@
D i
% ‘o)
%

Figure 2-1

NOTE: Each item has been identified in above for ease of assembly, and the letter code assigned here is maintained in assembly

instructions.

RH = Right Hand
LH = Left Hand

(#) = Quantity





